@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRGR0O0O3 REV C

INSTALLATION OF R-290 REAR MOUNTING KIT
2007 - 2014 CHEVY SUBURBAN
2017 - PRESENT CHEVY SUBURBAN HD

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

/N

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be ad-
hered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected. Recon-
nect all hoses and secure the power steering cooler if the vehicle is started.

Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is
removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Ax-

le Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRGR0O0O3 REV C

[lNSTALLATION OF REAR MOUNTING KIT ]

The following procedure details the installation of the rear mounting kit. The hardware re-
quired for this installation is listed in Table 1.

Table 1: Rear Mounting Kit Installation Parts

3/4” UNC Gr. 8 Bolt x 3.5” Long

3/4” UNC Gr. 8 Bolt x 4.5” Long

3/4” UNC Gr. 8 Bolt x 5.5” Long

3/4” UNC Gr. 8 Bolt x 7" Long

3/4” Gr. 8 Washer

Part Number Description Qty
R-2977R Rear Mounting Plate Right Side 1
R-2977L Rear Mounting Plate Left Side 1
R-2960 Railgear Mounting Shim - %" Thick 6
R-2960A Railgear Mounting Shim - 1”” Thick 2
R-2631 Railgear Mounting Shim - 2” Thick 2
R-10014 Vapor Canister Relocation Bracket 1
R-10015 Vapor Canister Relocation Bracket 1

(reference) Fuel System Repair Line - FMSI part #3154K 1
or NAPA part #730-4922

1/4” UNC Gr. 8 Bolt x 1”” Long 6

1/4” Gr. 8 Washer 12

1/4” UNC Gr. 8 Nylon Insert Lock Nut 6

1/2” UNC Gr. 8 Bolt x 2” Long 2

1/2” Gr. 8 Washer 4

< 1/2” UNC Gr. 8 Nylon Insert Lock Nut 2

= 5/8” UNC Gr. 8 Bolt x 2.5” Long 2

E 5/8” Gr. 8 Washer 4

S 5/8” UNC Gr. 8 Nylon Insert Lock Nut 2

P 3/4” UNC Gr. 8 Bolt x 2.5” Long 6

« 4

4

4

4

12

6

3/4” UNC Gr. 8 Nylon Insert Lock Nut

1. Remove the original spare tire from under the rear of the vehicle and the spare tire winch
assembly. The original spare tire and winch assembly will not be re-installed. Remove the
spare tire carrier frame from under the vehicle, retain for reinstallation.

2. Remove the rear bumper plastic cover. Retain all components and fasteners for re-
installation.

3. Remove vapor canister from vehicle. Retain all components and fasteners for re-
installation. The vapor canister will need to be relocated as outlined in the railgear instal-
lation manual, using the supplied 1/4” hardware.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-2-




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRGR0O0O3 REV C

It will be necessary to notch the c-channel attached to the bottom of the frame on the

driver’s and passenger’s side as shown in figure 1. This will allow for proper fitment of the
rear mounting bracket. Place each rear mounting plate against the underside and outside
of the frame rails around the rear spring hangers and body mounts as shown. The two slots
on the side of the mounting plate at the front should align with the slot and hole in the
side of the frame just ahead of the spring hanger. The two slots on the side of the mount-
ing plate at the rear should align with the OEM rear bumper mounting holes. The angle on

the rear mounting plate should fit against the back of the rearmost frame cross member.

5. Fasten each rear mounting plate to the frame with one 5/8” x 2.5” long bolt, two 5/8”
washers, and one 5/8” nut in the front most slot and with one 3 x 2.5” long bolt, two

%" washers, and one % nut in the middle slot.

6. Fasten each mounting plate to the frame through the rear most slots using the two OEM

fasteners.

7. Ensure that the mounting plates are level side-to-side and tight to the underside of the
frame. Drill one 17/32” hole through the rearmost cross member using the hole in the an-
gle as a template. Fasten each angle to the cross member with one %2” x 2” long bolt, two

15" washers, and one % nut.

8. Torque the ¥ fasteners to 100 ft-Ib dry, the 5/8 fasteners to 150 ft-Ib dry and the 34~

fasteners to 175 ft-Ib. Do not over torque.

9. Reinstall the spare tire carrier frame.

10. The supplied railgear mounting shims are to be used as required when mounting the

railgear to the rear mounting plates.

Note

Following the installation of the rear railgear, the rear bumper plastic cover must be re-
installed. The bumper cover will need to be trimmed to fit around the railgear as outlined in

the railgear installation manual.

11. Torque original fasteners to OEM specifications.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
_3-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M29XRGR0O0O3 REV C

02/27/2007

4

Figure 1

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-4-




@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M29XRGR0O0O3 REV C

b %Smomxm%.v_

0ISIAS: HIGAON L3V

10/¥1/€0 [S00NOUXBZNN |

LD OINN MY
[QH NvERNENS LNISIHd-2102
0052 NVauNans ¥10¢-2002

1'1a SMV OL WHOJW0D
01 sQ13M TV

ONIRINLOVANNVNI -

ONRIFANIONT - NOISIa

dAr

WINS

12/%0/50

Y308 a3Lvadn

21669262 (045) XV *1066-262 (0£S) VINVATASNNI HoImu3a

S1ONA0Nd AVONTIVY ALITVND 40 ¥IMNLOVANNYA
G ‘oNl salLv103ds 8 2 5@

1AV

NMYHA | GDIO3HO | GIAONdAY

TNV

80/82/20

TIVMAUVH G3SIATY

NV

L0/v1IED

Q3SYIN3Y ¥ NOISIATY

#NO3

QAYddY

A8

aiva

SFONVHO 4O NOILINOSAd

B/<[=lo

F10IH3IA 40
gv3d SOdvMOL

AN

O

NMOHS S1 310IH3A 40 3dIS 143TAINO

310N
Ve

/N SdINILSVS W30 - 9l

v/N n - g
INN_9007 L3S - v

- 3

9NOT - [

1NN %001 1435 Vi

- ol

9NOT .52 X 110 - 5

1NN 4007 Ly3SNI_NOT - 3

- L

IN - 9

T (034IN034_sv_35N) 540 1e92— <

T (03JIN03d_Sv_35n) v096¢—4d v

9 (039IN034_Sv_35n) i 09624 3

v ER o] 12262 z

v (NMOHS 10N) 3IS 1H9IY 3Lv1d ONINNON dv3¥ | 8//6C-d |
ANBNISSY/AL0D NOIL¥OS3A L3vd ON I¥vd | WAL

1SIT Sldvd

Figure 2

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRGR0O0O3 REV C

OPERATION, SERVICE AND PARTS OF R-290 REAR MOUNTING KIT
2007 - 2014 CHEVY SUBURBAN
2017 - PRESENT CHEVY SUBURBAN HD

OPERATION SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call G&B
Specialties for technical assistance.

e Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.
CAUTION
WARNING ¢ Read and understand this manual completely before attempting operation of

the railgear equipped vehicle.

e Operating instructions provided below only address the RAFNA railgear equip-
ment. Applicable railway company procedures and policies must be adhered to.

e Railway company rules governing rail travel must be observed at all times.

e Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

e Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Ax-
le Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-6-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRGR0O0O3 REV C

[OPERATION OF REAR MOUNTING KIT ]

With the rear mounting kit installed on this vehicle, it may be operated as normal, but cau-
tion must be always used when operating the vehicle.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight Rat-
ing Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

[SERVICE OF REAR MOUNTING KIT ]

The rear mounting kit must be serviced regularly to avoid damage to the equipment. Table 1
below provides the Recommended Service Schedule and Table 2 provides Standard Fastener
Torque Values.

Table 1: Recommended Service Schedule

E w —
= 28 1<) > >
. . 88282 | > |5 | <
Service Required S=acZ|T | @ |E
s=svs|0 |2 |8
=N 8 - ; >
£€=
Inspect rear mounting kit fasteners (re-torque if required) V| v Vv
Table 2: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft-Ibs) Dry
1” UNC Gr. 8 Fasteners 250
¥ UNC Gr. 8 Fasteners 175
°/5” UNC Gr. 8 Fasteners 150
%” UNC Gr. 8 Fasteners 100
3/s” UNC Gr. 8 Fasteners 40
% UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-7-



MIO-M29XRGR0O0O3 REV C

\féjz)Jlllkitbtiecr Components LLC.
G&B Specialties, Inc.

[PARTS OF REAR MOUNTING KIT

NIENON LV

NMV0 31va

LD DINW MVIH
QH NVERNENS INISTHd-210Z
005z NVERINENS ¥1.02-2002

O |E00UDUXEZN-N| L0/7L/EQ E00HOUXEZW-Y |

1'10 SMVY OL WO4N0D
OL SA1FIM TV NMOHS SI 310IH3A 40 3AIS 1431 AINO

ONIENLOVIANNYIA - ONRIFINIONT dNr__|WINS | 12/%0/50 ¥30HO0A G31vadN | O

1668262 (025) XV ‘1065252 (02S) VINVATASNNId ‘HOIMY3E V WY | 80/82/20 JUYMAUVHA3SIATY | 8

@ .w.ruzn_cma AQVONTIVY ALITVND 40 H3UNLOVANNYA W WY | 207120 Q3ISYI13™ VNOISIAZY | V.
2/ ONI SAILTVIOAJS 8% O - A8 | ava SIONVHO JONOILJROSIA AT

NMVNO | G03HO | G3AOUdY

F10IH3A 40

—
N

NP A\, ,/g

~

__ 4v3d SQuvMOL

(5

™S

*310N

e
R DCC)

hrorione)

Figure 1

/N

w/N

< LN A0 LA3SNI

ONOT LG © ¥ 1708 8 ¥

NN AD0T THISHI NOTAN 8 Y

AIHSVA

1708 8 99

4 10N 00 0N & 4 8

[ FERN z

T 1. ¥ 1104 § 99 0N 9

< S

4 i3

El €

L T

I (NMOHS 10 ]
JTBWISSY/ALD Le0SIa Lvd ON Lévd | WAL

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

1SIT S1dvd

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



